
























LP-666-R
01/03/19

LOWER

TURN WHEEL TO THE 
RIGHT TO LOWER
RUBBER FOOT

TURN WHEEL 
TO THE LEFT TO RAISE 
RUBBER FOOT

RAISE
01/24/19
LP-517-W









COUPLING

SCREEN

SCREEN

THE VENT MUST TERMINATE 
AT LEAST 24" ABOVE THE
TOP OF THE UNIT

LP-666-AB
06/30/20











2000

1500

1000
800

650

500

400

0

5

10

15

20

25

30

0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200 210

/
+ )dae

H fo tee
F( ssoL erusser

P
-

10
%

Flow Rate (GPM)

400 500 650 800 1000 1500 2000













E

IE

E
E

E

E
I

E

E

I

E

E Exhaust Vent Terminal I Intake Pipe Terminal Area Where Intake Terminal Is Not Permitted



8" PVC PIPE
(FIELD SUPPLIED)

8" PVC COUPLING
(FIELD SUPPLIED)

8" CPVC PIPE
STARTER PIECE

MINIMUM 12" LONG
(FIELD SUPPLIED)

8" PVC TO STAINLESS STEEL (FNS)
ADAPTER

(AVAILABLE FROM FACTORY)
7550P-064

STAINLESS STEEL (FNS) ELBOW
(AVAILABLE FROM FACTORY)

7550P-067

LP-666-AA
04/01/20





 12" MIN. 

MAINTAIN 12" MINIMUM
CLEARANCE ABOVE HIGHEST

ANTICIPATED SNOW LEVEL
OR GRADE, WHICHEVER IS

GREATER (TYP)

EXTERIOR WALL

EXHAUST

INTAKE

 1" MIN. 

06/23/15
LP-505-A

 12" MIN. 

MAINTAIN 12" MINIMUM
CLEARANCE ABOVE HIGHEST

ANTICIPATED SNOW LEVEL
OR GRADE, WHICHEVER IS

GREATER (TYP)

EXTERIOR WALL

EXHAUST

INTAKE

 1" MIN. 

10/30/18
LP-505-A

GREATER (TYP)

MAINTAIN 12" MINIMUM
CLEARANCE ABOVE HIGHEST

OR GRADE, WHICHEVER IS

VENT KIT

EXHAUST

ANTICIPATED SNOW LEVEL

EXTERIOR 
WALL

06/23/15
LP-505-A



Exhaust

Air-inlet

Wall Brackets

Maximum of 20 ft
[6.1 m] is permitted
for piping outside a
building.

Exhaust
Vent

Gas Vent Directly Below
Keep Free of Obstructions



MAINTAIN MIN 12" CLEARANCE
ABOVE HIGHEST ANTICIPATED

SNOW LEVEL OR GRADE
WHICHEVER IS HIGHER

EXHAUST

AIR INTAKE

12" OVER MAXIMUM SNOW
LEVEL OR 24" WHICHEVER IS
GREATER

LP-666-G
10/18/18







PIPE HANGER
ASSEMBLIES 

FOR SUPPORT

CONDENSATE
NEUTRALIZER

FLOOR DRAIN

HORIZONTAL LINES
MUST BE INSTALLED WITH

A PITCH OF 1/4" PER FOOT

LP-666-N
11/01/18

PIPE HANGER
ASSEMBLIES

FOR SUPPORT

CONDENSATE
NEUTRALIZER

CONDENSATE
PUMP

HORIZONTAL LINES MUST BE
INSTALLED WITH A PITCH OF

1/4" PER FOOT

SWEAT PVC TEE OPEN TO
ATMOSPHERE (TO PREVENT VACUUM)

SWEAT PVC TEE OPEN TO
ATMOSPHERE 
(TO PREVENT VACUUM)











WIRING DIAGRAM
ELX-400-1500 

P1-1 J5 J1 J7-2 J7-3 P1-2

X11-2

CH PUMPJ7-8 P4-3

P3-3 DHW PUMPJ7-7

X10-6

X10-4

X10-1

J7-6 SYSTEM PUMP

X11-1 X11-4

POWER
SWITCH

X7-3
X7-13

X5-15

X5-16

X7-2

X7-14

X7-4

BLOCKED VENT
PRESSURE SW.

X6-9

X6-18

X7-1

CONDENSATE
X7-5

X5-8
OUTDOOR

DHW TANK X5-6

P10-3

P10-1

P10-5

P10-6TT TERMINALS

J6-5

J6-4

J6-3

X6-2

X5-14

J7-5

J7-4

RS485 BUS

RS485 BUS

X9-3

X9-2

MOTOR
BLOWER

GAS VALVE

X10-7

X6-15

X6-16

X6-7

X6-6

X-2

CONTROL
928

X5-1

X5-2

X5-9

120 VAC 
NEUTRALLINE

F2

F3

ALARM
NO

COM
ALARM

ALARM
NC

J7-3

X5-19

X5-20

J5-18

J5-8

J5-11

J5-2

J5-1

P1-3

K1

K1

X7-11

X7-15

NEUT.

X5-7

X5-17

X5-14

X6-10-10 VOLT

-

RETURN SENSOR

+
0-10 VOLT

FLOWSWITCH

X6-3

FLAME RECTIFICATION 
PROBE

PROTECTED BY
AN INTERNAL 
6.3 AMP FUSE

DUAL SUPPLY SENSOR

* NOTE: "J" REFERENCES FIELD CONNECTION BOARD

DUAL FLUE SENSOR

LWCO
PROBE

X7-12

X6-10

S3

S4

S1

S2

X6-12

B

A

G

B

A

G

P5-3

P5-2

P5-1

PWM

+24V

HALL

NEG

X9-7
X9-6

X9-4

LED3

P3-2

P2-2

P2-3

F1

P10-4

P10-2

P10-7

P10-8

X9-1

MANUAL RESET
HIGH LIMIT

M

F

X7-9 X7-19

(OPTIONAL)

BLK WHT

GRN

HMI DISPLAY

BRN

TAN

YEL

ORN

WHITE

BROWN

RED

PINK

GRN

RED

LT. GRN

LT. BLUE

RED

RED/BLUE

GRY

BLUE

BLK/BLUE

RED/BLUE

RED

ORN

PINK

RED

BRN/BLUE X14-2 SPARK
TRANSFORMER

ORANGE SPARK CABLE
TO SPARK ELECTRODE

BLK

RED

WHT

LT. BLUE

WHT

BLK

WHT

BRN

BLUE

BLUE

HIGH GAS
PRESSURE

X6-8

LOW GAS 
PRESSURE

OPTIONAL

X6-17

RED RED

BURNER DOOR ECO

RED

PINK

BROWN

BROWN

JUMPER JUMPER

X7-8 X7-18

P9-9

P9-8

P9-10

P9-6

P9-50-10V A OUT

P9-3

P9-4

P9-1

X6-4

X5-14

P9-2

0-10V B OUT

XLWCO

X6-5

X5-13

X7-7

RED

BLUE

RED

BLUE

-
+

-
+

-
+

-
+

J5-13

J5-3

J5-14

J5-4

J5-15

J5-5

J5-16

J5-6SYSTEM

BROWN

WHITE

PPL

PPL

X7-17

X5-13

X5-7

J7-3

LED2

LED1

P4-2

L

L

L

N

N

N

WHITE X10-7

HOT BLACK

F4

P10-10

P10-9

JUMPER

15A

2A

2A

2A

X11-5

BLK

LOW VOLTAGE CONNECTION BOARD

GRN/LT BLUE

HIGH VOLTAGE CONNECTION BOARD

X8-1

X8-2

BLK/BLUE

BLK/BLUE

ALARM











5VDC TO
DONGLE

POWER SWITCH
FROM HVCB-1

TO BIC928

TO GAS                          
VALVE

J11

J2

J3

X11

J5

J4

U1

POWER
SWITCH

BLK/BLU BLK

WHT

GRN

BLK

WHT

GRN

ELX 2.0 
HIGH VOLTAGE

INTERFACE BOARD

LP-666-X3
12/13/19

5 VDC (USB)





GAS SUPPLY

MANUAL SHUT-OFF
(FIELD SUPPLIED)

UNION

DRIP LEG

LP-666-H
10/25/18

REQUIRED





10/26/18

GAS OUTLET

LP-550-O

GAS INLET

OUTLET PRESSURE

THROTTLE ADJUSTMENT

INLET PRESSURE

TEST POINT

TEST POINT

OFFSET ADJUSTMENT
CAUTION:  DO NOT REMOVE
THIS SCREW OR ATTEMPT TO
MAKE ANY ADJUSTMENT TO
THIS SCREW WITHOUT A
COMBUSTION ANALYZER.

B

SCALE 2 : 1
DETAIL B

THROTTLE ADJUSTMENT
NOTE:  IF FOR ANY REASON THE

THROTTLE NEEDS TO BE ADJUSTED,
IT IS VERY IMPORTANT THAT A

COMBUSTION ANALYZER BE USED
TO ENSURE SAFE AND PROPER

OPERATION.  TURN THE ADJUSTER
COUNTER CLOCKWISE TO INCREASE

THE GAS OR CLOCKWISE TO
DECREASE THE GAS SUPPLY.  THIS

ADJUSTMENT COULD AFFECT
CO/CO% LEVELS.  MAKE SURE THE

LEVELS CORRESPOND TO THE
CHART IN THIS MANUAL.





















































1

2

3









ITEM# PART# DESCRIPTION
1 7550P-278 PRESSURE RELIEF VALVE - 150 PSI
2 7250P-499 TEMPERATURE/PRESSURE GAUGE
3 6070P-009 DRAIN VALVE
4 7550P-147 FLUE TEMPERATURE SENSOR
5 7550P-148 RUBBER GROMMETT
6 7550P-226 CONDENSATE ASSEMBLY
7 7550P-222 HOSE - CONDENSATE
8 7250P-210 HOSE CLAMP (2)
9 7350P-063 SCREWS - #10 X 1/2" SELF TAPPING

10

7550P-225 GAS PIPING ASSY - 1" (400, 500)
7550P-224 GAS PIPING ASSY - 1" (650)                    
7550P-223 GAS PIPING ASSY - 1-1/4" (800)
7550P-263 GAS PIPING ASSY - 1-1/4" (1000)

11 7550P-350 2" WATER RETURN S.S. PIPE 

12

7550P-355 2" WATER SUPPLY S.S. PIPE (400)
7550P-354 2" WATER SUPPLY S.S. PIPE (500)
7550P-353 2" WATER SUPPLY S.S. PIPE (650)
7550P-352 2" WATER SUPPLY S.S. PIPE (800)
7550P-351 2" WATER SUPPLY S.S. PIPE (1000)

13 7550P-189 SCREW - 1/4-20" X 3/4" LONG
14 7100P-004 RETURN SENSOR

15

7550P-001 HEAT EXCHANGER (400)
7550P-002 HEAT EXCHANGER (500)
7550P-003 HEAT EXCHANGER (650)
7550P-004 HEAT EXCHANGER (800)
7550P-005 HEAT EXCHANGER (1000)

16 7550P-275 SCREW - 3/8-16" X 3/4" LONG 
SERRATED/FLANGED

17 7550P-276 NUT - 3/8-16" SERRATED/FLANGED

18

* 7550P-235 METAL INTAKE ADAPTER - 6" REV 000

* 7550P-291 PLASTIC INTAKE/EXHAUST ADAPTER - 6" REV 001 +

* 7550P-237 METAL INTAKE ADAPTER - 4" REV 000

* 7550P-290 PLASTIC INTAKE/EXHAUST ADAPTER- 4" REV 001 +

19

* 7550P-236 METAL FLUE ADAPTER - 6" REV 000
* 7550P-291 PLASTIC INTAKE/EXHAUST ADAPTER - 6" REV 001 +
* 7550P-239 METAL FLUE ADAPTER - 4" REV 000
* 7550P-290 PLASTIC INTAKE/EXHAUST ADAPTER - 4" REV 001 +

20 7550P-189 SCREW - 1/4-20 X 3/4" LONG

21
* 7550P-257 CPVC PIPE - 4" DIA (400/500) REV 000
* 7550P-279 CPVC PIPE - 6" DIA (650-1000) REV 000

22 7550P-186 PVC TUBING (w/HOSE CLAMPS)
23 7550P-168 HOSE CLAMP
24 7550P-063 FLOW SWITCH

LP-701-G
12/09/19

1

2

3

4

5

6

23

7

9

10

11

12

13

14

15

16

17

8

22

24

18

19

20

20

21

* INDICATES FINISHED GOOD REVISION







6

2

4

5

1

2

3

9

10

12

7

ITEM# PART# DESCRIPTION
1 7550P-531 8" INTAKE ADAPTER 
2 7550P-137 SCREW - 10-32 X 1/2" LONG
3 7550P-072 VENT ADAPTER
4 7550P-052 HIGH VOLTAGE BOARD 1
5 8800P-108 CONTACTOR
6 7550P-119 COVER - HIGH VOLTAGE BOX
7 7550P-216 EXTERNAL SPARK TRANSFORMER
8 7550P-541 SPARK LEAD (NOT SHOWN)
9 7550P-085 BACK PANEL 

10 7550P-150
7550P-504 

TOP COVER (LESS CONTROLS)(2000)
TOP COVER (LESS CONTROLS) (1500)

11 7550P-163 FRONT DOOR (NOT SHOWN)
12 7550P-120 LOWER BACK PANEL

LP-666-U
12/17/19



ITEM# PART# DESCRIPTION
1 7550P-192 GAS PIPE ASSEMBLY

2 7550P-073
7550P-551

WATER SUPPLY ASSEMBLY, S.S. (2000)
WATER SUPPLY ASSEMBLY, S.S. (1500)

3 7550P-074 WATER RETURN ASSEMBLY, S.S.
4 7350P-089 LOW WATER CUT-OFF PROBE
5 7550P-063 HIGH TURNDOWN FLOW SWITCH
6 7700P-073 DUAL TEMPERATURE SENSOR - HIGH LIMIT
7 7100P-004 HIGH TEMPERATURE SENSOR

8 7550P-277 TEMPERATURE & PRESSURE RELIEF VALVE, 1"

9 7250P-499 TEMPERATURE/PRESSURE GAUGE 250 PSI
10 6070P-009 DRAIN VALVE
11 7550P-147 FLUE TEMPERATURE SENSOR
12 7550P-148 RUBBER GROMMET
13 7550P-007 MODULE
14 7550P-275 HEX HEAD BOLTS - 3/8-16" (4 PER)
15 7550P-276 LOCKNUT - 3/8-16" SERRATED (4 PER)
16 7550P-062 2-1/2" GROOVE LOCK FITTING
17 7550P-051 CONDENSATE ASSY
18 7550P-173 HOSE CLAMP - 1-1/2"
19 7550P-174 HOSE CLAMP - 1-3/4"
20 7550P-168 HOSE CLAMP - 3/4"
21 7350P-063 SCREWS #10 X 1/2"

LP-701-G
12/17/19

ITEM# PART# DESCRIPTION
1 7550P-192 GAS PIPE ASSEMBLY

2 7550P-073
7550P-551

WATER SUPPLY ASSEMBLY, S.S. (2000)
WATER SUPPLY ASSEMBLY, S.S. (1500)

3 7550P-074 WATER RETURN ASSEMBLY, S.S.
4 7350P-089 LOW WATER CUT-OFF PROBE
5 7550P-063 HIGH TURNDOWN FLOW SWITCH
6 7700P-073 DUAL TEMPERATURE SENSOR - HIGH LIMIT
7 7100P-004 HIGH TEMPERATURE SENSOR

8 7550P-277 TEMPERATURE & PRESSURE RELIEF VALVE, 1"

9 7250P-499 TEMPERATURE/PRESSURE GAUGE 250 PSI
10 6070P-009 DRAIN VALVE
11 7550P-147 FLUE TEMPERATURE SENSOR
12 7550P-148 RUBBER GROMMET
13 7550P-007 MODULE
14 7550P-275 HEX HEAD BOLTS - 3/8-16" (4 PER)
15 7550P-276 LOCKNUT - 3/8-16" SERRATED (4 PER)
16 7550P-062 2-1/2" GROOVE LOCK FITTING
17 7550P-051 CONDENSATE ASSY
18 7550P-173 HOSE CLAMP - 1-1/2"
19 7550P-174 HOSE CLAMP - 1-3/4"
20 7550P-168 HOSE CLAMP - 3/4"
21 7350P-063 SCREWS #10 X 1/2"

19

13

21

12

1

2

11

5

6

7

4
8

10

20

14

15

9

3

16

18

17

18

21


















